



South Asia

Test Report No.GGN/T(LF)/18/035542
Dated 2018-10-03



Laboratory:
TUV SUD South Asia Pvt. Ltd.
Plot No. 373, Udyog Vihar Phase - II, Gurgaon,
Haryana,
Gurgaon122016

Phone :91-124-6199699
Fax :91-124-6199619
E-Mail :Tirtha.Banerjee@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15390240.270918.178

Regd. Office:
TUV SUD South Asia Pvt. Ltd. Off Saki
Vihar Road, Saki naka, Andheri (East),
Mumbai-400072. India



South Asia

Choose certainty.
Add value.

Test Report No.GGN/T(LF)/18/035542

Dated 2018-10-03

Applicant : **Gusti Leder GmbH**
Gusti,Leder GmbH,Erich - Schlesinger - Strasse
62, 18055,Rostock,Germany
Rostock,Germany,18059

Attention :

Test Sample : Received on 2018-09-27 3:02 pm

Test Period : 2018-10-01 to 2018-10-03

Sample Description : Sample A:One sample of leather swatches (Article - ZZ5-33-1) in Color
: 33-1

Order No. : ISU-38

Style No. : ZZ5-33-1

Country of origin : India

Country of Destination : Germany

Agency : Not applicable

Agency Contact Person : Not applicable

Name of Buyer/ Destination : **Self Reference**

Note : The submitted Samples were not drawn by laboratory.

By accepting this document the customer hereby agrees and accepts the 'Terms & Conditions' and the relevant 'Testing & Certification Regulations' of TÜV SÜD South Asia Pvt. Ltd. which are available at Company's website at the link -<http://www.tuv-sud.in/in-en/resource-centre/terms-and-conditions>

Note: The test report is electronically generated. Hence original signature is not required.

Note : (1) The results relate only to the items tested, (2) The test report shall not be reproduced except in full without the written approval of the laboratory,

Laboratory:
TUV SUD South Asia Pvt. Ltd.
Plot No. 373, Udyog Vihar Phase - II, Gurgaon,
Haryana,
Gurgaon122016

Phone :91-124-6199699
Fax :91-124-6199619
E-Mail :Tirtha.Banerjee@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15390240.270918.178

Regd. Office:
TUV SUD South Asia Pvt. Ltd. Off Saki
Vihar Road, Saki naka, Andheri (East),
Mumbai-400072. India

TUV®



South Asia

Test Report No.GGN/T(LF)/18/035542

Dated 2018-10-03

Result Summary / Conclusion

<u>Test</u>	<u>Result</u>
Chrome VI (After Ageing)	Refer Result

Authorised By

Robin Kumar
(Authorised Signatory)

Please contact :

For any technical issues : Banerjee Tirtha at Tirtha.Banerjee@tuv-sud.in

For any complaint : .Krishna Deori at Krishna.Deori@tuv-sud.in.



Laboratory:
TUV SUD South Asia Pvt. Ltd.
Plot No. 373, Udyog Vihar Phase - II, Gurgaon,
Haryana,
Gurgaon122016

Phone :91-124-6199699
Fax :91-124-6199619
E-Mail : Tirtha.Banerjee@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15390240.270918.178

Regd. Office:
TUV SUD South Asia Pvt. Ltd. Off Saki
Vihar Road, Saki naka, Andheri (East),
Mumbai-400072. India



South Asia

Test Report No.GGN/T(LF)/18/035542

Dated 2018-10-03

Test Result

Material List (As Identified By Laboratory)

Component no	Component Description With Color	Material	Remark
A	Leather swatch in color brown	Leather	

Result Conclusion :

S.No.	Test	Composite Sampling (Material no.)	Conclusion	Remarks
1	Chrome VI (After Ageing)	A	Refer Result	

1.0 Chrome VI (After Ageing)

Based on ISO 17075 -1: 2007 (After ageing 80°C and RH < 5 % for 24 hrs), Equipment used: UV-VIS spectrophotometer

Analytes	CAS No.	A (mg/kg)	Customer's Specification
Sample A Chromium VI	7440-47-3	Not detected	

Limit of quantification: 3.0 mg/kg

Percentage of Spike recovery –A: 101.8%

- END OF TEST REPORT -

Laboratory:
TUV SUD South Asia Pvt. Ltd.
Plot No. 373, Udyog Vihar Phase - II, Gurgaon,
Haryana,
Gurgaon122016

Phone :91-124-6199699
Fax :91-124-6199619
E-Mail :Tirtha.Banerjee@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15390240.270918.178

Regd. Office:
TUV SUD South Asia Pvt. Ltd. Off Saki
Vihar Road, Saki naka, Andheri (East),
Mumbai-400072. India